

分析报告单



— ` 7 3\$ a b
c Y 7 20150307
J K 7 4 L M
89: ; 7 Q/GHKJ 21-2014
4 5 6 7 SnSO₄
4 5 ! 7 214.77
89< = 7 2015-03-07

检 验 项 目	分析纯	化学纯	检验结果
! (SnSO ₄)	" 99.0%	" 97.0%	99.6%
# \$ % & ' ((0.005%	(0.02%) 0.005%
* (Fe)	(0.005%	(0.01%) 0.005%
+ , - (. Pb /)	(0.02%	(0.05%) 0.02%
O, - 1 O 2, - (. 3 \$ # /)	(0.15%	(0.20%) 0.15%

HI 7

> ? @ 7 ABC

DE @ 7 F G

89 @ 7 def